



2627

Parts List						
Ref	Class	Part	Description	Qty	Comment	Footnote
-		821468T65	TILLER HANDLE ASSEMBLY	1	(Black)	
1		822148A 3	COVER KIT	1		
2		822150	PULLEY	1		
3		NSS	NOT SOLD SEPARATE, Body	1		
4	10	878608	SCREW, (#10-16 x .500)	1		
5		43242 9	THROTTLE CABLE	2		
6	85	96009 10	SLEEVE	1		
7		821468A66	STEERING HANDLE ARM	1	(Black)	
8	10	40011107	SCREW, (M5 x 16)	2		
9	10	40011107	SCREW, (M5 x 16)	1		
10		821972	KNOB, Throttle	1		
11	24	96203	SPRING	1		
12		821971	LOCK, Throttle	1		
13	10	40003 30	SCREW, (M6 x 25)	1		
14		821463A 1	TILLER TUBE	1		
15	37	824200 3	DECAL	1		
16		821465	THROTTLE HANDLE	1		
17		99589	GRIP	1		
18	87	823609A 9	STOP SWITCH	1		
19		822441	RETAINER	1		
20	23	823939	BUSHING	2		
21	12	822145	WASHER	2		
22	13	826792	WAVE WASHER	1		
23	12	822146	WASHER	1		
24		822841F 1	BRACKET, Steering Arm	1	(Black)	
25	10	40003 84	SCREW, (M10 x 80)	2		
26		826648	PLATE	1		
27		823917 2	HOUSING	1	(Electric Handle) SN# USA-0T800	
27		889734	SWITCH HOUSING	1	(Electric Handle) SN# USA-0T801	
28		824918	CLIP	1	(Electric Handle)	
29	87	823609A 8	SWITCH ASSEMBLY	1	(Electric Handle)	
30	37	855262	DECAL, Start	1	(Electric Handle)	